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PURPOSE:
Bullet resistance according to §7.4 IEC 61969-3 ed 2.0

TESTED SAMPLE:
Outdoor Modular cabinet 29U e
Item number : 10149-337
Size (mm): 1300x1620x615 5

TESTING DATE : May 22, 2018

Publication : SCHROFF SAS - 1 copy

This test report certifies only to characteristics of the sample Any reproduction of this test report is authorized only under the

subjected to the tests and does not prejudge characteristics of shape of complete photographic facsimile except particular

similar products. It does not thus constitute a certification of agreement written by the Banc National d’Epreuve.

product in the sense of the article L115-27 of the code of the

consumption and the law of June 3rd, 1994. In case of broadcast issue of the present report by electronic
way and\or on electronic physical support, only the report in the

In order to notify the conformity or non-conformity to the form of paper support signed by the Banc National d’Epreuve is

requirements, the uncertainty of the test results has not been valid in case of dispute. This report in the form of paper support

explicitly taken into account. is preserved in the BNE during a minimal duration of 20 years.

The present report contains 11 pages.

Zone industrielle Molina La Chazotte - 5 rue de Méons - CS 40147 - 42004 Saint-Etienne cedex 1 - France (; CCI LYON METROPOLE
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TESTED SAMPLE

Sample supplied by the customer.
See the cabinet drawing 10149-337 at appendix

Sample number 10149-337
Designation Outdoor modular cabinet 29U
Size (mm) 1300x1620x615

VERSION 1: Outside Aluminum VERSION 2: Outside Steel
37,50 37,50

Aluminium~\ 1 % 1,00 /Steel

,00
M |,50
Aluminium 7 [%:E

e

f

1,50

— -'l
Steel/
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TESTING CONDITIONS

May 22, 2018
Shooting range temperature (°C) 16.8
Shooting range humidity (% RH) 73

Used equipment

Climatic enclosure: air conditioned room

Velocity measurement: Radar BR1001 M-VIT-11

Gun: Semi-automatic shotgun BERETTA N° XA042390
Caliber 12/76 Y choke.

Ammunition caliber:12/70 steel pellets N°6 BATCH N°12101177.

Implementation

The panel is tested at an angle of 0° NATO.
All unique vertical surfaces are subjected to a blast from a 12 gauge
shotgun at a distance of 15m.

Test Report N° 162-EN/18/BNE on May 23, 2018- Page 3 on 10 é

O:\Banc\Qualite\PROCESSUS ESSAIS RBM\MODELES\trame cofrac anglais Ind D_08_11_2017.dotx ane National d'Epreuve
C:\temp\shandjian\Temporary Internet Files\Content. Outlook\GAFR5D6\TEST REPORT N 162-EN-18-BNE (brou Saint-Etienne



TESTING RESULTS

See the enclosed results sheet n°® 15622 and pictures at appendix.

CONCLUSION

The sample supplied by SCHROFF SAS has been submitted to the ballistic testing.
The outdoor modular cabinet 29U withstood 4 impacts of projectiles caliber 12/70 steel N°6.

No steel pellet perforated any outside wall for both versions 1 & 2

Bullet resistance of the Outdoor enclosure is according to §7.4 IEC 61969-3 ed 2.0
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APPENDIX

Picture from rear side after shooting

Picture from front side after shooting

Picture from right side after shooting ?
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@ BANG NATIONAL D'EPRELUVE DES ARMES ET MUNITIONS
Chambes de Commerce et dindustrie de Baint-Etenne/Montbrisen

Essais de résistance a Iimpact
N* Feullle de Tir: 158822 Eprouvetts N* : 10148-337/90
Réf. BNE : REM-18-1643
Cliant : SCHROFF SAS Datn : 22K05/2018

Composition : Outdoor Modular Shrenck 28 U

Enceinte : Alr conditioned mom
r: M-THR-24

Mm:aub Cpit : M-TEL-04, M-RAP-03, M-RLIB-36, M-REG-12
uisition Vitesse : RADAR BR1001 M-VIT-11

Callbre ; 12
Distance : 15,00 m
Canon : BERETTAn"
XAD42390
Gaina de TIr N* : 1

Termp. Gaine de tir; 168°C
Hum. Gaine de tir : Ti%

S4ds| Tr | Cattrs | Typproh Lt nciderica :*15 Protaction Obsarvationa
ime

1 1 1210 Acler n® 121117 o xr2 | ves tinck Face n sat

1 2 10 Aciern* § 12170117 [ 048 | YES Right sids panel in stesl

3 3 1270 Acisrn* § 12170117 [ 085 | YES Front Face in shesd

1 4 1270 Ackern* § 12170117 o %058 | YES Lot side panel shmindum

Opéretaurs : M. DOPPLER / M. DESGLENE

Présents : M. GERTZ Daniel

Observations : Any pansiration of the enciosure wall by any peliets.
Enclosure dimensions: §300x815x1620mm

Cahiar dos charges : Customar's specification datad on April 10th, 2018

“Cet czssl a it4 réalisé dans un laboratolre dont le systémas de management de Ia qualité eat certifié AFAQ 150 9001
"This test was conducted in en AFAQ ISO 8001 certified laboratory” Page 1/1
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